Parts List

®
SINGER
Model 1105/1116/1120/1130

029180008 (1K)




)

=~

)\

Q@

B\H

|

MODEL: 1105

MODEL: 1116

MODEL: 1120 /1130







Page A-Il Page A-1
No Part  No. Desceription Ne. | Part Ne. Description Ne. | Part No. Description

1 | YG46003210% |Back cover 35| V60263008 |Dial temsion walt plate 67| V61563008% |Bobbin winder crank spriag

2 | VG40105210 Front cover (MO.1130) $6 | 003010043 |E-Ring (ETW-4) §8 | F20213000% |Bobbin winder rubber pulley

2 | Vo40083210 Fromt cover (MO.1105) 371 004240176 Sct screw (M4 X6) 68 | V630198000 Feed regulator gear

2| V440015210 Front cover (MO.1116) 38| Js0488001 Dial temsion disc () 10 V640083000 Feed regulater dial

2 | V540108210 {Fromt cover (MO.1120) 59| J304283001 [Dial temsion dise (1) 71| V640123000 [Feed regulator

41 V610245210 | Bandle 40 | R10598000 |Dial temsion spriag regulator 721 0085010046 | E-Ring (ETW-4)

5| 004300202 |Washer (4.5X10Xx0.8) 41 f K50183005 | Dial temsion spring 75| V649943210 Feed regulator dial plate (KO.1130)
6 | 004240146 |Set serew (M4X15) 42| K50198000 |Dial tension regulator 731 V548283210 | Feed regulater dial plate (HO.1120)
T | VeL044s8210 Spoel pin base 43 | Ve0273006 | Dial tension spring plate T4 J31413000 Free arm base felt

8 | V640093000 |Zig zag dial (MO.11830/1110) 44| VG47798210 [ Dial temsion kaob 75 | VC4T193210 [ Face plate

9 | VG48783210 | Zig sag width dial plate (NO.1138/1120) 451 004300713 | Washer (5.2X10X0.2) 761 Y61383328 Plate

10| 004240186 |Set screw (M4XI5) 46| 004500860 |Washer (WW-35) 77 ) 004230016 | Set screw (M3 XE)

11} V61508210 |Plate (1) 47 ] 004300648 | Washer (5.2Xx10X0.5) 78 | V610195000 | Bobbin winder thread guide complete
12 ] vél1528210 Plate (2) 48 004104058 Set screw (/84 x40x11) 79 | velogiseo! Bobbin winder thread guide adjuating serew
18] V61253006 Haodle bracket 49 ) VELO045008 Red 80 | HIS133001 Bobbin winder spring dise

14 ] 004240108 Set serew (M4 Xx8) 50| Veosg4d000 Lig sag width regulating cam (WO, 1138/1120) 81| HI13153001 Bobbin winder thread guide spring
15| B1A2393000 Bobbia winder stopper 51| Ve0osssoos Lig tag cam contact supporter shaft 82 | V610223001 Bobbin winder thread guide

16 ) 004106162 Set serew (9/64X40X15) 32| vel01s008 Lig zag regulater crank 88 | vél0238006 Spacer

171 0047060138 Nut (8/64%40 1=8) 581 003010058 BE-Ring (ETW-3) 84 003010036 E-Ring (BTW-3)

18 ¢ 270105000 Shaft collar complete 54| 004300498 | Washer ($14X §6.2X3) 85 | V610203210 |Bobbin winder thread guide base
19 ] 004240046 Set serew (M4 X10) 551 Yel00s3008 Tig sag vidth regulating cam box 86 | V610363001 Thread guide

20| V610278210 Bed cover 56| Vel033008 Lig sag width apring 87 | V410155000 |Thread guide complete

21| vet0283210 Hook cover 7] V640304000 Lig rag vidth dial complece (0. 1130/1120) 88 | Ye40255000 Thread cutter

20 R12453002 Hook cover spring S8 | V640173006 Lig g width dial plate (0. 1I3O/1129/1105) 83 | 004250215 Set screw (M3X8.5)

28 vetosos210 Sewing table complete 59 | véd0158008 Lig sag widid crand (KO, 1188/1128/1105) §0 | 004250446 Set screw (M3X10)

241 velosisale Sewing table bedy 60| 008043008 Spring pin (#F3X0.8x0.6) 911 Ve1403000 Heat resistant plate

23] Vel10328210 Sewing table body cover 60 | 003043006 Spring pia (F3XEX0.4) 92 1 VGHO115210 | Dixl teasion supporter plate complete

26 | VG40113210 Disl teosion supporter plate cover 61| 004240782 Set serew (M4 X10) 9% | veloge4210 Free arm base complete

27 V61878000 Thread guide 62 | Ve40185008 Tig zag width cam 54 | 004300926 Washer (4. 1%8X1)

281 004240882 | Set screw (M4) 63 | V640273006 | lip ag widtk craak rod (U0 1IN8/L100/1103) $5 | V640263008 [Needle position plate

29| 004240056 |Set screw (M4 XH) 64| V540064000 | Bobbin vinder Trame complete (K. LI20/1104) 96 | V70093008 [Zig zag regulator crank (MO.1116)
$0 | V603030090 Thread guide spring 64| Ve40294000 Bobbia winder frame complete (0. 1130/1120) 971 V10103008 Lig zag cam contact supporter shaft
$1 ] 003020458 | Thread guide spring washer (C-4.95) 64 | V940054000 | Bodbia winder [rame complere (K. 1105) 98 | V7008400 |lig rag regulater crank complete (N0 1114)
$2 | B1110300] Dial tension guide spring tabe §5 | Ve40105006 Bobbin winder frame 99 | V940054000 | Babdin winder frame complete (KO.1105)

93| 008043010 |Hand wheel bushing pin (F3X10X0.6) 65| V940045006 [Bobbia winder frame (MO.1105) 100| V940045006 |Bobbia winder frame (MO.1105)

$4 [ veozées002 Dial teasion supporter plate 66 | VE1165000% |Bobbia winder crank complete 101 004300096 Washer (4% 8x0.5)




Page A-2

No. | Pazt No. Description
102 004240508 | Set screw (M4 X4)

108 V640314000 Zig zag width cam complete
104 270108008 | Shaft collar (£6)

105 V640123000 | Gobe

1067 F30103000 Pattern display window
107 008465000 Sticker

108 V410128210 Spool pim plate

Page A-2







Page B

Neo Part No. Description No. | Part No. Deseription
1 | V60033000 |Arm shaft $7 | V60045000 {Craak comnecting rod complete
2 | 003043018 Spring pin $8 | 007156470 Meter drive belt
$ | R10393008 Arm shaft elutch ananlus spring $9 | V61898000 Bead wheel equution Lamp (oaly for Burope)
4 | R10403000 Arn shaft collar 40 | 004250835 Set screvw (MN3X10)
5 | Vio1ss2lo Haod wheel

6 | 004300586 |Hand wheel washer (5.2X16X1)

7] 004250066 |Hand wheel set screw (M5X12)

8 | V163883210 Hand wheel decorated plate

§ | E4A0143210 Arm shaft drive belt pulley

10| 004300858 | Washer (10.2X15X0.5)

11| 003010098 |E-Riag (RTW-9)

12| R10298000 Arm shaft bushing

18 [ veorisoos Arm shaft bushing holder plate

14| 004240106 Set serew (M4 X8)

15| ¥60098000 Arm shaft worm

16| 004240088 Set serew (M4 X5)

17| V60058000 Crank connccting rod cam

18| 004107063 [Set screw (11/64X40X12)

19 | Ve0O0#s000 Crank connecting rod

20 | 004240056 |Set serew (M4 X6)

21| V60073008 Crank coanecting rod cover

22 ) V11803000% |Feed cam

28 | 004240508% |Set serew (M4 X4)

24 | RIOSISO00 Arm shaft collar

95 | 004250208 |Set screw (M4Xx4)

96 | 004400080 |Eadure attrition vasher (10.2X16X0.5)

271 V61473000 Arm shaft balaace

28| 004240223 | Sct screw (M4 XE)

29 ] 008048524 |Arm shaft balance pin ($3.5%24)

$0 ] Ve0193000 Needle bar crask rod

$1 ] V10543000 |Arm shaft balamce pin

$2 | E1A25834000 | Thread take up complete

83 | vigs2s000 Thread take up lever supporter

34| 003010043 |E-Ring (RTW-4)

$5 | Ve0223008 Thread rake up lever supporter shaft

$6 | HIS093008 Sct washer

Page B







Page C

Ne. | Part No. Description No. | Part No. Description

1 ] V60010000 Arm $6 ] V0383000 Presser bar lifter lever

2| V620163210 Presser bar regulating scerew $7 1 V60185000 Presser bar lifter lever serew wanher
$ [ V70158000 Presser bar $8 | 004240046 Set screw (M4 X10)

4 | VI0168008% |Presser bar spring $6 | 004240088 Set screw (M4 X5)

5 | H10525000 Presser bar bracket complete 40| VeOI43003 Teasion lever regulating plate
6 | H10533002 - [Presser bar bracket 41 ] 004240056 | Set screw (M4 X§)

7] 004260028 | Set serew (M6XS5) 42 ) V10995000 |Open shuttle race complete

8 | H1072800%% |Tension lever lifter spring 43 ] V11003002% |Open shuttle race

9 | Veol153008 Teasion lever lifter 44 | VI1573001% |Shattle hook helder

101 006910008 Shank cemplete 451 V11583002« |Shuttle hook holder spring

It | 004106211 |Shank complete screw (3/64X40X7) 46 | H71098008% |Shuttle book helder spring screw
121 006806008 |Zig sag presser foot complete (J) 47| K81125000 | Shuttle driver complete

181 V202738000 Needle bar (preveating mistake) 48 ) K81123002% |Shuttle driver

14 V61973002 Needle bar supperter 49 | K81143008% | Shuttle driver spring

15| B50603000 |Needle bar supperter pin 50| 004103048% |Shutele driver spring screw

16| 008010058 |E-Riag (ETW-5) 51| H71178080 |Shuttle ook (4. 6mnm)

17| 004106288 Set screw (9/64X40X5) 52| 006066008 |Bobbin

18| G10245000 Needle cliny complete {preventing aistake) 58| H71185000 Bobbin case complete

19| Tall053002 Needle clamp 541 R71186001% |Bobbia case

20 { G10176002 Needle clamp set screw 557 HIS808001% |Bobbia case spring

21} 006046148 |Needle (14 %) 56 | BISO73002% |Bobbin case spring set screw

22 V601735008 Needle bar driviag rod (MO.1130/1120) 57| R12798008% |Anto threaded shaft spring

12| V70025008 |Needle bar driviag rod (0. 1116) 58| 008042014 |Auto threaded shaft pin (F2X14)
2% | M30083000 Needle bar driving rod pin 581 VelB43002 Anto threaded shaft

24| 004400210 Badure attrition washer (8. 2X16X40,5) 60 | K70043000 Spriag pin

25| H50583008% |Needle bar supporter spring 61| 210083000 Auto thread lever

26 ) H10195000% |Needle bar bracket complete 62| N70085000 Auto threaded

97| H10253008% |Needle bar bracker (1) 63 | M70093000 |Auto threaded lever spring

98 | H10268000% |Needie bar bracker (2) 641 M70078008 {Auto threaded stopper

9% 1 004240508% |Set screw (M4 x0.7X4) §51 004280016 |Set screw (M3 X6)

$0 | H71153008 Shuttle driver shaft collar 66 | HT1155000 Shuttle driver shaft collar complete
$1 ] 004107018 Set serew (11/64X40X4) 67 | Y620235000 Shattle driver shaft gear

$2 ] V520283000 [Shattle driver shaft gear 68 | V810103008 |Needle bar swpporter spring

$3 | 004107293 [Set serew (11/64X40X4) 69 | V90188003 |Needle bar driving rod

$4 | V620088001 Needle plate 69 | Veo0175008 Needle bar driviag rod (M0.1105)
$5 ] 0042408351 Needle plate complete set screw (K4) 70| 608010058 R-Ring (ETW-S)

Page C







Page D

No. | Part Ne. Dercription No. | Part Ne. Deycription

1 | V640065000 Pattern cam contact complete $3 ] Ve0sss000 Lig tag cam contact supperter shaft
1| V740065000 | Patters eam contact complete (NO.1116) $4 | V60838008 |Pattern selector cam shaft

2 | V60613003 [Pattern cam costact plate (front) $5 | VGOO053000 |Pattern cam

$ | V60633008 [Pattern cam comtact plate (back) $5 | V60655000 |Pattern cam (MO.1120)

4 ] V60708008 Tig tag cam contact supperter 85| V90023000 Pattera cam (MO.1103)

4 ] VI0143003 | Zig rap cam contact tupperter (KO.1103) $6 | V60668000 [SS cam

5 | V60718008 Lig rag cam contact 57| V60683000 Feed regulator cam

6 | Y60723003 Lig sag regulater plate $8 | V60843000 [Pattern sclector cam

71 V60743003 §S cam contact supporter $8 | V70053000 Pattern selector cam (MO, 1116)
3| V0748008 $S cam contact 38 | vsoo06s000 Pattera selector cam (MO. 1105)

§ | V0043003 Feed regulator crask (NO. 1105) 59| V60863000 BH pattern selector cam

10 [ V60805608 |BH regulator plate 89| V80073000 |BH pattera selector cam (MO.1105)
10| V90053008 |BH regulator plate (MO.1105) 40| V60783000 |Zig zag regulator nut

11| Vioessoeos Lig rag cam contact spring 41| veoss4oco Reverse plate complete

12| V60773008 §S cam contact sprimg 42| VeOos43008 Reverse plate

18] véostrseos BH spring 48 | veosssoos Reverse rod

14 | V640243008 Reverse lever 441 003010088 E-Ring (ETW-3)

157 v6os5ss00s8 Pattern selector cam plate 45| M70093000 Spring

16 ] V60873008 Pattern plate 46 | V640233000 Reverse button

17 ] veosgsoos Feed regulater 47 | Ve48288210 Pattera display pulley (MO.1105)
18] V0673008 Pattera cam shaft spring 47 | V448298210 Pattern display pulley (MO.111§)
181 vil60%008 Pattera cam shalt spring 47| VG43298210 Pattern display palley (MO.1120.1180)
19§ 004240106 | Sct screw (N4X3) 48| 004240106 |Set screw (MéX3)

20 { 004230016 |Set serew (M3X6) 49 | V61453210 |Selector dial

211 008010858 B-Ring (ITW-5) S0 | V60914000 Selector dinl complete

22 { 004240706 |Set verew (M4 X20) §1| V60928003 |Selector dial plate

93} 004707022 | Nut (11/64X40 t=5.8) 52| 003042512 Spring pia (£2.3x12)

24| 004240056 | Set serew (U4 X6) §$ | 003010063 |E-Ring (ETW-6)

25| 004230816 |Set screw (M3X10) 54| RILL03006 |Selector dial shaft

26 | 004240166 Set serew (M4Xx8) 55| 004500848 | Washer dial shaft

27 004300828 | Washer (8.2X12X0.25) 56| 003020058 | CS-Ring (estw-5)

98| 004300186 Set serew (6.2X12X0.5) ST VOOL43008 | Zig sag cam contaet supporter (KO.1105)
99| 003010068 |B-Ring (RTW-§) 581 V90043003 |Feed regulator crank (NO. 1105)
$0 | 004240503 | Set serew (MX4) 59 1 V90053003 |BH regolator plate (MO.1105)

$1| V60823008 [Pattern cam contact supporter shaft 60| 004300888 |Washer dial shaft (6.7X11x0.5)
$2 | V60645008 Pattern cam shaft

Page D







Page R

No.| Part No. Deseription No. | Part No. Deseription

1] 002428118 Lamp holder complete {only for 220-240Y) $1| V61205008 |Clutch rod complete

[ 002452418 Lamp bolder complete (only for 100V) $3 ] V61213008 [Clateh rod plate

2| 002433418 |Lamp holder complete (only for 120V) $3 ] V61233008 |Clutch rod

$ 1 005100011 Lamp (100V 15W E-12) $4| 005010046 |E-Riag (ETW-4)

$ ] 005120021 Lamp (120V 10W E-12) $5 | V6124300%% |Cluteb rod spring

$ 1 005240011 Lamp (240V I5W E-14) $6 | 004240056 [ Sect screw (M4 X§)

4| 001460709 [Movor complete (for 240V} 4M-607K100ZH $7 ] 004280055 Set serew (N3 X5)

4| 001119709 | Metor complete (for 280V} 4M-127GL00LE 58| 004230215 Set screw (M3X3.5)

4| 001401009 |Metor complete (For 220V) 4M-707G1012H $9 1 004300136 |Washer (4.2X3 Xx0.8)

5] 001404609 | Meter complete (for 100Y) SH-GBSRS405ZH 40 7 001443809 Foot contreller (4C-326C2051H) (U.L.)
S| 001405409 [Noter complete (For [20Y) SH-GB2JS4001H 40} 001409609 | Fest controller (4C-$15A4022H) (JAPAR)
61 002424118 [Lead wire ans’y 40| 001251409 | Feot controller (4C-31632021H) (U.5.A.)
70 002434618 [Lead wire sty 40| 0014222409 | Feot contraller (40-324C2081E) (5. A.A.)
8| V61283006 |Lamp bracket 40| 001814109 |Foot controller (4C-32662022H) (B.U.)
9§ 002387023 Moter bracket 41 Js1418000 Free arm base cuskion rubber

10] 004880015 Not (M3 t=2.9) 42 004240106 Set screw (M4 X8)

11] 002396029% | Belt wheel 431 VG401253000 Shield

12 002145029 Motor feed regulator collar 44| 008059802 Cuskion rubber

18] 008010088 E-Ring (ETW-3)

14| 004300306 |Washer (5.4X10x0.9)

151 004600296 | Spring washer (5.2X9 X1)

16 004240885 | Set serew (M4X10.2)

171 004280286 Set screw (M3 X8)

18] 002248128 Receptacle holder cover

19| 004230045 [ Sect screw (M$X20)

20| 002254129 Consent insulation plate

21| 002258129 Receptacle

22 ] 002252129 Receptacle holder

23 004240066 [Set serew (M4X8)

24 ] 002425118 Switeh ast’y

25 | AAO463000 Ead termind

26 002027129 Cord clip

27 | V610293210 Free arm foot base

28 | K3213%008 Base plate adjustment screv

29| K82073008 Base plate adjustment screw spring

S0t B70043000 Free arm base cushion rabber

Pege D




9




Page T

No. | Part No. Description No. | Part No. Description
1| V60574000 Feed lifting rock crank complete 571 005010036 E-Ring (ETW-Y)

2 | V60533008 Feed lifting rock crank $8| 008020048 |[CS-Ring (CSTW-4)

$ | K81243000% |Sew screv kash $9 | V60483000 Feed rock shaft

4] 004250828 Set screw 40| V6054400 Feed rock crank complete
5 ] 004840022 Nut (M4 1=3) 41 ) 004240746 Set serew (M4 X13)

6 | 0080100683 E-Ring (ETW-6) 44 004500093 |Washer (4X8X0.5)

7 ] V60398008 Feed lifting rock shaft 48| V60353003 Feed rock craak

8 | 004600026 |Washer (4.2X7.2XL.2) 44| 004840073 [Feed rock crank Nat (M4)
9 | 004240144 Set screv (M4 X15) 45| 008010048 |E-Ring (ETW-4)

10| V620078000 Lower shaft gear 46 | VeO0453005% |Freck rod

11| 004240122 |Lower shaft gear set serew (4) 47| V60463008% |Frock rod spring

12| VI1553008 |Lower shaft collar 48| V11538000 |Feed regulating block
13| 004240508 Set serew (M4 X4) 49 | V60443000 Feed regulating shaft
14 ] 004400410 Eodure attrition washer 50 | Veol03000 Feed regulating

15| V603548000 Feed rock bushing 51| V60393008 Feed regulating plate
16 ) R118983008 Feed roek bashing holder plate 52 ] V901280083 Feed rod

170 004240106 Set serew (M4 X8) 58| 008010046 |E-Riag (ETW-4)

18| V61583000 |Feed lifting reck cam 54| 004106053 |Set serew (3/64X40X11)
19 ] 0042400388 Set serew (M4 X5) 55 1 004706018 Nut {9/64 x40 1=%)

20 | V620223000 Lower shaft

21| V60368000 |Craak commecting rod craak

22 | 004250208 [Set screw (M5X5)

23 | V10838008 |Crank commecting rod crank pin

24| 003010053 |E-Ring (RTW-3)

25| V60345000 |Bushing

26| V70063008% |Feed regulating spring

27| HL1943008 Pattera cam shaft collar

28| 004240508 |Set serew (MEX4)

28 | VG0493008 Feet rock frame

$0| 004104012 Set screw (1/8X44X5)

$1 | V620053000 Feet deg

$2 | V60508008 Feed dog frame

$3 | 004300186 [Washer (4.2X8X0.0)

$4 | V60533008 Feed dog frame spring

$5 | V60563008 Bushing holder plate

$6 ! V60518008 Peed dog frame 1haft

Page F







Page G

No. | Part Ne. Description
1 ] 006800008 Hammer foot

2] 006810008 Cording foot

$ | 006806008 [Zig zag foot (J)

¢ ] 006804008 Satin stitek foot

5 | 606914008 Button sew-on [oot

6 | 006803008 |Overcastting foot (C)
7| 006812008 |Blind hem foot (L)

8 | 006905008 Lipper foot ()

9 | 006016008 Embroidery

10 | 006803008 Buttonhole foot (B)

11} 006008001 Quiltiag bar

121 006117009 Embroider plate

18] 006011008 Accessorics bag

14] 006098009 [Serew drive (L)

15] 0060185009 | Oilier

16 [ 006099008 Brush & scam ripper complete
17 006175008 |Needle (14#.164.11%)
18| 006066008 | Bobbin

19| TAL1094320% | Speol set plate (small)
20 | R12378210 |[Speol set plate (big)

Page G

NOTE: When you order any spare parts from us, please

cooperate with us by writing.

(1) Section & Sequence No.

(R) Name of parts

(8) Voltage, if necessary

(4) "*"means: These spare parts are not supplied
individually,but can be obtained by minimum
quantity at 300 pcs.



